%cf%










16
N ==}
10
13~
14 11
11
12
(®)
®
O)F 1-1
o O 0,
O
NO. PART NO. PART NAME [ Q'ty| DESCRIPTION |FROM UP TO SERIAL NO. |REMARKS
1 |3667 0052 000 ENGINE 1 |D722-E2B-CRCH-1|N0.6410151 1-1
1 [3667 0051 000 ENGINE 1 |D722-EKB-CHI-1|NO.6410048 NO.6410150{1-1
1 [3667 0051 000 ENGINE 1 |D722-B-CHI-1 NO.6410047 1-1
1-1 | K158 5332 433 FILTER 1 |15853-32433
2 | 3667 0061 000 SHAFT 1
3 | K710 0108 020|F BOLT 5 [M8>20 (7T)
4 3667 0065000 = PULLEY 1
5 ]3651 0011 000 |PW WASHER,PLAIN | 1
6 | K710 0110 020|F BOLT 1 |[M10><20 (7T)
7 13667 0071 000 BRACKET 1
8 3667 0075 000 BRACKET 1
9 |K7120110020|F BOLT 8 [M10>=20 ( )
10 | 3632 0155 000 MOUNT,RUBBER| 4 [YD6035F
11 [F301 0110 000 |F NUT 12 |M10
12 | 3667 0082 000 PLATE 2
13 | K710 0110 025(F BOLT 4 [M10>=25 (7T)
14 | 0350 0151 026 |PW WASHER,PLAIN | 4 [10>=<26>=<23
15 | 0571 0007 040 KEY 1 |7>=<40
16 | A301 0110 003 NUT 4 [M10(3 )
S12 1 06/04/11




NO. PART NO. PART NAME | Q'ty [DESCRIPTION|FROM UP TO SERIAL NO.|REMARKS
1 [3667 0101 000 LEVER 1
2 13629 4637 000 SPRING 2
3 3667 0121 000 WIRE 1
4 |A114 0112 075 BOLT 1 [M12x<75
5 10350 0151 222 [PW WASHER,PLAIN| 1 [12><22><2.3
6 |A301 0112 003 NUT 1 [M12(3 )
7 10562 0108 022 PIN,CLEVIS 1 |p8x22
8 10350 0140 818 [PW WASHER,PLAIN| 1 |8%<18x<1.6
9 10523 0108 000 PIN,SNAP 1 8
10 | 0691 0010 253 GRIP 1
11 | 53053104 000 PIPE 1 ]10=<12>=40
12 10562 0106 018 PIN,CLEVIS 1 |p6>x<18
13 10350 0130 613|PW WASHER,PLAIN] 1 |6><13x<1.0
14 10520 0120 012 PIN,SPLIT 1 ]2.0%<12
S12 2 04/07/23




~NO.6410103

3
30-1
o»)
r . r
| oy
i Ot i
P . |-i§i' I} :F |
B el
RS T o
NO. PART NO. PART NAME Q'ty IDESCRIPTION| FROM  UP TO SERIAL NO. | REMARKS
1 [3677 0201 000 AIR CLEEANER 1 ]67980-58204
1-1 | ZK6798082632 FILTER 1 ]67980-82632
2 13677 0202 000 BAND 1 ]67401-54292
3 13677 0203 000 STAY 1 ]67980-58234
4 | K700 0106 016 BOLT 2 [IM6><16(7T)
5 13668 0211 000 BRACKET 1
6 |K110 0108 016 BOLT 2 [m8><16 (4T)
7 13667 0227 000 HOSE 1
8 ]3667 0228 000 HOSE 1 ]16863-11621
9 ]5308 0161 000 BAND 2
10 | 3667 0229 000 BAND 1
30 |3667 0221 000 AIR CLEANER ASSY| 1 |67980-58212 NO.6410103 30-1
30-1| ZK1685311220 ELEMENT 1 ]16853-1122-0] NO.6410103
31 [5308 0162 000 BAND 1 ]15371-11252 NO.6410103
32 [5308 0163 000 CUSHION 1 ]15371-11871 NO.6410103
33 [ K814 0108 040 BOLT 1 [M8>40 (8T) NO.6410103
34 | F301 0108 000 NUT 1 |M8 NO.6410103
35 [3667 0223 000 BRACKET 1 NO.6410103
36 [K110 0108 016 BOLT 4 |MB8>=<16 (4T) NO.6410103
37 [0050 2108 083 CLAMP 1 |L8O(D ) NO.6410103
S12 3 04/07/23




1 4-1
2 1 _1
5 \ I
\ 13 <<<<§§§E
AN
NSRS
2 NN
~§s N
\ﬂ] |
\J L7
NP
NO. PART NO. PART NAME | Q'ty [DESCRIPTION| FROM  UP TO SERIAL NO.|REMARKS
1 13667 0301 000 RADIATOR 1
1-1 ] 3667 0301 200 CAP 1 ]022510-1990
2 | K110 0108 016 [F BOLT 14 |M8><16 (4T)
3 | F301 0108 000 |F NUT 2 |M8
4 |3667 0302 000 FAN SET 1
4-1 13667 0302 100 SHROUD ASSY | 1
4-2 13667 0302 200 FAN ASSY 1
5 13667 0311 000 BRACKET 1
6 |3667 0325 000 SPONGE 2 |20>=25>=<290
7 136670351 000 TANK,RESERVE | 1
8 |3667 0355000 BRACKET 1
9 13667 0363 000 HOSE 1
10 | 3667 0365 000 HOSE 1
11 | 3629 0059 000 |ABA CLIP 4 [26-38
12 ] 3635 5023 000 CLAMP 1
13 | 3668 0331 000 PLATE 1 NO.6410048
S12 4 08/09/09




NO. PART NO. PART NAME| Q'ty IDESCRIPTION|FROM  UP TO SERIAL NO.|REMARKS
1 [3668 0421 000 EX PIPE 1
2 3667 0431 000 MUFFLER 1
3 |3664 0406 000 NA |GASKET 2
4 |K710 0108 020 BOLT 3 |[M8x>=20 (7T)
5 |K710 0108 025 BOLT 4  |M8x>=25 (7T)
6 |F3010108 000 NUT 8 |M8
S12 5 04/07/23




NO. PART NO. PART NAME] Q'ty [DESCRIPTION|FrROM  UP TO SERIAL NO.|REMARKS
1 [3668 0421 000 EX PIPE 1
2 3667 0431 000 MUFFELER 1
3 |3664 0406 000 NA [GASKET 2
4 | K710 0108 020]|F BOLT 3 |[M8x>=20 (7T)
5 |K710 0108 025|F BOLT 4  |M8x>25 (7T)
6 |F301 0108 000|F NUT 8 |M8
7 13668 0435 000 COVER 1
8 |K110 0108 016]|F BOLT 1 [M8x=16 (4T)
S12 6 04/07/23




N
]

21

22 a
QN
\‘51 -3

NO. PART NO. PART NAME | Q'ty [IDESCRIPTION[ FROM UP TO SERIAL NO. | REMARKS
1 [3667 0501 000 TANK 1
1-1 ] 3667 0502 200 CAP 1
1-2 [ 3667 0502 300 GAUGE 1
1-3 | 3667 0502 500 FILTER 1
1-4 | 3709 0505 000 PLUG 1 |M12x<1.25
1-5 [ 3709 0506 000 PACKING 1
2 | K710 0108 020 (F BOLT 2 |M8x>=20 (7T)
3 | F301 0108 000 |F NUT 2 |M8
4 10350 0140 818 |PW WASHER,PLAIN] 2 [8>=<18>=16
5 |A351 0108 002{U U-NUT 2 |[M8
6 |3714 0051 400 FILTER 1 [15393-43019
6-1 | K152 3143 560 ELEMENT 1 |[15231-43560
7 13667 0531 000 HOSE 1
8 3663 0249 000 HOSE BAND 6
9 |[K814 0108 065 [F BOLT 1 [M8>=65 (8T)
10 | F301 0108 000 |F NUT 1 [M8
11 [3714 0051 500 PUMP 1
12 | 3667 0532 000 HOSE 1
13 | K700 0106 014|F BOLT 2 |M6>=<14 (7T)
14 | 0350 0140 618 |PW WASHER,PLAIN] 2 [6><18>=16
15 | F300 0106 000 |F NUT 2 |[M6
16 | 3667 0533 000 HOSE 1
17 | 3667 0535 000 HOSE 1
18 | 3663 0252 000 HOSE BAND 2
19 |3513 3131 000 CLAMP 1
20 [ 3667 0536 000 BAND 2
21 [ 3667 0537 000 RUBBER 2
22 | 3667 0538 000 RUBBER 2
23 [ 3709 0087 000 TUBE 1
S12 7 05/06/28




NO. PART NO. PART NAME | Q'ty IDESCRIPTION| FROM  UP TO SERIAL NO. |[REMARKS
1 [3673 0655 000 BATTERY 1 |75D23R
2 |3668 0611 000 PLATE 1
3 [ 3705 3904 000 BOLT 2 |M6>=160
4 10350 0140 618 |PW WASHER,PLAIN] 2 [6>=<18><1.6
5 |[A300 0106 001 NUT 4 [M6
6 | K710 0108 016 |F BOLT 1 |M8x=16(7T)
7 | 3655 0651 000 Assy |SWITCHASSY | 1
7-1 | 3655 0653 000 HARNESS 1
7-2 | 3655 0654 001 KEY 1
8 [3635 0868 000 LAMP 1
8-1 1 0980 8120 348 BULB 3 [12V-3.4W
9 104321104 016 SCREW 2 [40>=<16(1 )
10 | 0350 0120 410 [PW WASHER,PLAIN] 2 [4>=<10><0.8
11 [ 3647 0809 000 METER,HOUR 1
12 | 4201 0302 000 SWITCH 1
13 [ 3654 0171 000 HORN 1
14 | K700 0106 014 [F BOLT 2  |M6>14(7T)
15 [ 3714 0491 000 RELAY 4
16 | 3714 8075 000 RELAY 1
17 | H242 0106 016 B SCREW 6 |M6><16( )
18 | 3663 0631 000 TIMER 1 |T0070-31411
19 | 5306 3541 000 SWITCH 1
20 [ 3667 0604 000 PLATE 1
21 | F242 0103 020 A BOLT 6  |M3>=<20
22 [ F300 0103 001 [F NUT 6 |M3
23 [ K700 0106 016 [F BOLT 6 |M6><16(7T)
24 | 3668 0603 000 SWITCH 2
25 [ 3668 0606 000 BRACKET 2
26 [ 3667 0605 000 TERMINAL 1
S12 8 04/07/23




6 S5
273
(—2
- 3
NO. PART NO. PART NAME | Q'ty IDESCRIPTION| FROM  UP TO SERIAL NO. | REMARKS
1 [3673 0655 000 BATTERY 1 |75D23R
2 3668 0611 000 PLATE 1
3 | 3705 3904 000 BOLT 2 [M6><160
4 | F300 0106 000 [F NUT 2 [M6
5 | A300 0106 001 NUT 4 [M6
6 | K710 0108 016 |F BOLT 2 |M8>16(7T)
7 | 3655 0651 000 Assy SWITCH ASSY 1
7-1 ] 3655 0653 000 HARNESS 1
7-2 | 3655 0654 001 KEY 1
8 |3635 0868 000 LAMP 1
8-1 0980 8120 348 BULB 3 [12v-34W
9 10432 1104 016 SCREW 2 |4>=<16
10 [ 0350 0120 410{PW WASHER,PLAIN | 2 ]4>=<10><0.8
11 | 3647 0809 000 METER,HOUR 1
12 14201 0302 000 SWITCH 1
13 {3654 0171 000 HORN 1
14 | K700 0106 014 |F BOLT 2 |M6>=<14
15 | 3714 0491 000 RELAY 4
16 | 3714 8075 000 RELAY 1
17 | H242 0106 016 B SCREW 6 |[M6>=<16
18 [ 3663 0631 000 TIMER 1 |T0070-31411
19 | 5306 3541 000 SWITCH 1
20 | 3667 0604 000 PLATE 1
21 | F242 0103 020 A BOLT 6 |M3><20
22 | F300 0103 001 |F NUT 6 |M3
S12 04/07/23




6 S—5
27 3
(—2
- 3
NO. PART NO. PART NAME | Q'ty [DESCRIPTION| FROM  UP TO SERIAL NO. |REMARKS
23 | K700 0106 016 [F BOLT 6  [M6><16(7T)
24 | 3668 0603 000 SWITCH 2
25 | 3668 0606 000 BRACKET 2
26 | 3667 0605 000 TERMINAL 1
27 | 3654 0165 000 ASSY  [LIGHT 1
27-1(0980 8121 844 BULB 1 |12v18.4W
28 | 3668 0621 000 PLATE 1
29 | K710 0108 020(F BOLT 3 [M8>20(7T)
30 | F301 0108 000 |F NUT 4 M8
31 | A301 0108 003 NUT 1 |M8
32 | 0350 0140 618 [PW WASHERPLAIN | 2 [|6>=<18><1.6
S12 10 04/07/23



NO. PART NO. PART NAME | Q'ty IDESCRIPTION| FROM  UP TO SERIAL NO. | REMARKS
1 [3668 0702 000 HARNESS 1 1-1

1-1 10980 1000 502 FUSE BLADE 2 |[5A

2 3667 0713 000 HARNESS 1 2-1

2-1 10980 1003 003 FUSE 2 [30A

3 | 3666 0305 000 HARNESS 1

4 10980 7201 505 WIRE 1 |20-L1500

5 3714 0613 000 WIRE 1

6 | 3522 0231 000 WIRE 1

7 13522 0238 100 BOLT, TAP 2 |M8>=<25

8 10980 7200 403 WIRE 1 |20-L400

9 00502110083 CLAMP 2

10 | 3513 3131 000 CLAMP 4

11 | K110 0108 016 |F BOLT 1 |M8x>=16 (4T)

S12 11 04/07/23



REARRRSE

NO. PART NO. PART NAME| Q'ty [IDESCRIPTION| FROM  UP TO SERIAL NO. |REMARKS
1 [3668 0702 000 HARNESS 1
1-1 {0980 1000 502 FUSEBLADH 2 |5A
2 |3667 0713 000 HARNESS 1
2-1 10980 1003 003 FUSE 2 |30A
3 |3667 0714 000 HARNESS 1
4 3667 0715 000 HARNESS 1
5 10980 7201 505 WIRE 1
6 |3714 0613 000 WIRE 1
7 13522 0231 000 WIRE 1
8 |3522 0238 100 BOLT,TAP 2 |M8x=25
9 0980 7200 403 WIRE 1
10 {0050 2110 083 CLAMP 2
11 [3513 3131 000 CLAMP 7
12 | K110 0108 016 BOLT 1 [M8x<16 (4T)
S12 12 04/07/23




04/07/23

wguy e —aygArenn —ANG—TALL  —A(TEHE—TALE  —ACE—EY —Ang—gy —AnA— CERINMETI0Id~6d " EIONHY
8LONHE 9IONFY SLONHIY 9IONHY 9IONFE 9IONFY
< o o T
4 . m‘ 7 % m‘ 7 % 7 ml 7 I b
o o ol o - SeE o
X o-m %
e - .m\% A-E
PN amig -
m o w N TYETE
oL L el 2 & ot
T - ©2 JOE 20 L1 - B[ 4o ov oz 2L B[ oasovie B %0 v o az B o8 v £ | S| woesguoeog - - - ——
T : z 000 G120 £99€
E B B R LPPL PELE "ERE PBEER PRBP PEPFR I
1 P P B | ] | |
B e B E
N
& = 1| B K | 1 | ,
P | g O
| 2 o] O = [T 7 W ) | | s anan
PPN
(M8 '0—AZL) 5] , LN /  EIONFY
£—36—6Y i p?m | , !
1vg| oL A _
! ON O O AY—\eE
7 ax|* L noo
— a8 Y
(LTAYOYAZ L) B AZ ° ] o/ 1]
E—k K ° I T S ® | (FVEED
= A0E L £6L YRR pTONFY
Hpye ol
6 g gt 6 gge ) 8 g ¥
cap \E
| = 5 = 9
o [ T oo = Ty
1 ST T 5T V T )V £AYYILL—B
ez 'O\ [T L 6L'ONHY
TEXTZ T o N
8 m5E 0| TGO =—0—0
e [T eeese]
ro —r A |'ONFY
T -
s | ol ! !
ST LY Ln TRIT T
[ #&] L
1 I b kB buh BB L £ |
[ [ [P I O -] B
Mn 5T foe 1o 20 9] _ 2 € ®6 6 0z _ F z
(VZF¥L HOIH AZL) — o - - - - - -~ D . A o
s—acic ] g , 7 == N 000 20L0 899€
! ' b @ @ @ [@ o
2L T T 7 | B EP KEP
| , 7 1
I
| _ .

(LYIVS "LAZL)
£k T—TC yaes L

TGO ) ) =)

™~
[8s
E
o
gs
4
o
3
é
(JF
©
S
O
O—
O

(MY "8L—AZL)
| | rreens e |[o(@e % Qoo T
I e - - LTONFY T
000 ¥1L0 L99€ 000 GIL0 L99¢€ "
LACAY | LACEN LALG—dk O—Olo] ™
(MP '€ AZL)  —E—XHE oY o 2| of] m_.W./».
SONRH EBREFL—F

S12



NO. PART NO. PART NAME | Q'ty IDESCRIPTION| FROM _ UP TO SERIAL NO. | REMARKS
1 [3668 1001 000 FRAME 1
2 3668 1081 000 PLATE 1
3 {0350 0151 226 |PW WASHER,PLAIN | 1 ]12><26>=<23
4 1A3510112 002U U-NUT 1 [M12
5 13667 1185 000 PLATE 1
6 | K110 0108 016 |F BOLT 7 [M8><16 (4T) [NO.6410077
6 | K110 0108 016 |F BOLT 3 |M8x=16 (4T) NO.6410076
7 13611 1807 000 RUBBER 1 |C-6
8 13668 1085 000 PLATE 1 NO.6410077
9 13719 5637 000 RUBBER 1 1L=200 NO.6410077
NO8 NO.9 NO.6410076
S12 14 04/07/23



~NO.6410047

NO. PART NO. PART NAME | Q'ty IDESCRIPTION| FROM _ UP TO SERIAL NO. [REMARKS
1 13668 1301 001 COVER 1 NO.6410048
1 3668 1301 000 COVER 1 NO.6410047
2 13667 1321 000 COVER 1
3 [3668 1323 000 COVER 1
4 [3667 1365 000 - PLATE 1
5 [3667 1328 000 COVER 1
613667 1329 000 COVER 1
7 13668 1331 001 PACKING 1 NO.6410048
7 13668 1331 000 PACKING 1 NO.6410047
8 [K110 0108 016|F BOLT 27 |M8>=16 (4T)
9 [K710 0110 020|F BOLT 3 _|M10><20 (7T)
10 | 3643 1295 000 BOLT 2 |[M6>=<12
11 |1205 2004 000 CAP 1 |C-1
12 ] 3667 1333 000 COVER 1
13 13652 1287 000 PLATE 1
14 | 3668 1335 000 BOLT 2 NO.6410047
15 | A301 0108 003 NUT 2__|M8 NO.6410047
16 | F301 0108 000 |F NUT 2 _|M8 NO.6410047
S12 15 04/07/23



~NO.6410047

4
L]
14
T~
3
NO. PART NO. PART NAME | Q'ty IDESCRIPTION[ FROM  UP TO SERIAL NO. | REMARKS
1 3668 1301 001 COVER 1 NO.6410048
1 13668 1301 000 COVER 1 NO.6410047
2 [3667 1321 000 COVER 1
3 13668 1323 000 COVER 1
4 13667 1365 000 PLATE 1
5 [3667 1328 000 COVER 1
6 [3667 1329 000 COVER 1
7 |3668 1331 001 PACKING 1 NO.6410048
7 [3668 1331 000 PACKING 1 NO.6410047
8 3718 6103 000 R MIRROR 1
9 |[K110 0108 016 BOLT 27 |M8>=<16 (4T)
10 | K710 0110 020 BOLT 3 |[M10><20 (7T)
11 | 3643 1295 000 BOLT 2 |M6x<12
12 | 1205 2004 000 CAP 1 |C-1
13 3667 1333 000 COVER 1
14 |3652 1287 000 PLATE 1
15 ]3668 1335 000 BOLT 2 NO.6410047
16 ] A301 0108 003 NUT 2 M8 NO.6410047
17 | F301 0108 000 NUT 2 |M8 NO.6410047
S12 16 04/07/23



NO. PART NO. PART NAME] Q'ty IDESCRIPTION] FROM  UP TO SERIAL NO. | REMARKS
1 [3668 1401 000 GUARD 1
2 | K710 0110 020(F BOLT 6 [M10><20 (7T)
3 3668 1411 001 COVER 1 NO.6410048
3 3668 1411 000 COVER 1 NO.6410047
4 | K110 0108 016 |F BOLT 15 |M8>16 (4T)
5 3667 1433 000 PLATE 1
6 | Al140 0600 820 BOLT 2 [M8x<20
7 13667 1435 000 COVER 1
8 3667 1441 000 BRACKET 1
9 |3667 1445 000|CR SPONGE 2
10 | 3667 1446 000 SPONGE 1
S12 17 04/07/23




NO. PART NO. PART NAME| Q'ty IDESCRIPTION] FROM  UP TO SERIAL NO. |REMARKS
1 [3668 1411 001 COVER 1
2 |K110 0108 016 |F BOLT 15 [M8x>=16 (4T)
3 | 3667 1433 000 PLATE 1
4 | A140 0600 820 BOLT 2 |M8>=20
5 13667 1435 000 COVER 1
6 |3667 1441 000 BRACKET 1
7 13667 1445 000|CR SPONGE 2
8 3667 1446 000 SPONGE 1
S12 18 04/07/23




NO. PART NO. PART NAME | Q'ty [IDESCRIPTION| FROM _ UP TO SERIAL NO. |REMARKS
1 13667 1501 000 COVER 1
2 [3668 1511 000 BRACKET 1 NO.6410048
2_[3667 1511 100 BRACKET 1 NO.6410047
3 13669 1531 000 CATCH 1 NO.6410048
3 13667 1531 000 CATCH 1 NO.6410047
4 13668 1516 000 BRACKET 2
5 13639 1689 300 LINK 1
6 | A351 0108 002 (U U-NUT 2 _|M8
710350 0140 822 |PW WASHER,PLAIN| 2 |8><22>=<1.6
8 K110 0108 016|F BOLT 6 |M8>16 (4T)
9 | A222 0105 012 SCREW 5 [M5x12( )
10 3667 1515 000 SPONGE 1
11 | 3667 1517 000 SPONGE 1
12 | 3667 1518 000 SPONGE 1
13 13667 1521 000 BRACKET 1
14 |A114 0112 065 BOLT 1 [M12><65 ><30|NO.6410048
15 10350 0151 222 |PW WASHERPLAIN| 2 ]12>=<22>=<2.3 [NO.6410048
16 | A301 0112 003 NUT 2__M12(3 ) NO.6410048
S12 19 04/07/27




N

"’/ 2
NO. PART NO. PART NAME | Q'ty IDESCRIPTION| FROM  UP TO SERIAL NO. | REMARKS
1 |3668 1601 000 GUARD 1
2 | K710 0110 020 BOLT 4  [M10>=20(7T)
3 | K110 0108 016 BOLT 3 [M8><16 (4T)
S12 20 04/07/23



NO. PART NO. PART NAME | Q'ty IDESCRIPTION| FROM___UP TO SERIAL NO. | REMARKS
1 13668 1701 000 [ROPS Assy. ROLL OVER BAR 1
2 13629 4724 000 PIN 2
3 |K712 0112 030|F BOLT 6 |M12>30 (P=1.25)
4 |F303 0112 000|F NUT 6 [M12(P=1.25)
5 | K814 0110 040|F BOLT 4 IM10><40 (8T)
S12 21 04/07/23



~NO.6410150

NO. PART NO. PART NAME Q'ty IDESCRIPTION| FROM  UP TO SERIAL NO.| REMARKS
1 |[7106 000B 000 ASSY|TRANSMISSION Assy | 1 [HT132B

2 3628 2001 000 |U U-BOLT 2 |U-012

3 | 3646 2004 000 SPROCKET 2

4 |3667 2005 000 SIM 2

5 10350 0151 226 |PW WASHER,PLAIN 4 [12><26><23

6 |A3010112 001 NUT 4 [M12

7 | A301 0112 003 NUT 4 |M12 3

8 |A104 0110170 BOLT 2 |M10>=170

9 |A3010110001 NUT 2 |M10

10 | 0350 0151 026 |PW WASHER,PLAIN 4 [10><26><23

11 | 0350 0172 055 |PW WASHER,PLAIN 2 |20>=<55%=45

12 | A312 0102 020 NUT 2 |M20

13 | 0520 0140 040 PIN,SPLIT 2 14.0>=<40

14 | 3668 2011 000 CRAWLER 2

15 |3667 2011 000 LINK 2

16 | 0550 0006 025 PIN spring 2 |p6><25

17 [ 3668 2012 000 LOCK 1 NO.6410151

17 | 3667 2015 000 BOSS 1 NO.6410077 NO.6410150 |3
1713667 2015 000 BOSS 1 NO.6410076 2
18 | 3668 2013 000 BOSS 1 NO.6410151

18 | 3667 2021 000 KEY 1 [5>30( ) NO.6410150

19 | A301 0108 003 NUT 5 |M8 NO.6410077

19 | A301 0108 003 NUT 4 (M8 NO.6410076

20 [ K814 0108 040(F BOLT 2 |M8>=40

21 [ 7308 1213 000 FILTER 2

S12 22 06/06/21



~NO.6410150

NO. PART NO. PART NAME | Q'ty [DESCRIPTION| FROM  UP TO SERIAL NO. | REMARKS
22 | 3667 2027 000 GUARD 1
23 [ K710 0108 020 (F BOLT 4 [M8><20 (7T)
24 | A301 0110 003 NUT 2 [M103
26 | 3667 2031 000 BRACKET 2
27 3667 2034 000 LINK 1
28 | 3667 2038 000 LINK 1
29 | K110 0108 016|F BOLT 4 [M8><16(4T)
30 | F301 0108 000 |F NUT 8 [M8
31 | 0740 0001 200 |C RING,SNAP 2 |[S12
32 | 0742 0100 800 [E RING 2 (8
33 10750 0569 004 BEARING 2 [6900DDU
34. | 0750 0560 014 BEARING 2 (6001DDU
35 | 3667 2042 000 SPRING 2
36 | 3606 2015 000 BOLT 2 [L=90 M8R
37| 3667 2043 000 PLATE 1
38 10741 0002 800 [C RING,SNAP 2 [H28
39 | K710 0108 025(F BOLT 2 [M8>25(7T)
50 | A284 0000 816 BOLT 3 [M8x<16 NO.6410077 NO.6410150
50 | A284 0000 816 BOLT 2 [M8x<16 NO.6410076
S12 23 07/10/30



(R ¢
&
P
2
NO. PART NO. PART NAME ' | Q'ty IDESCRIPTION] FROM  UP TO SERIAL NO. |[REMARKS
1 ]3654 2101 000 Assy ROLLER ASSY 4
2 | 3654 2105 000 Assy ROLLER ASSY 6
3 3667 2111 000 BRACKET 2
4 3667 2116 000 SHAFT 2
5 13634 2123 000 DU BUSHING 4 |MB2525-36FDU
6 | A340 0131 602 NUT 2 |M16
7 10350 0161 630 |PW WASHER,PLAIN 2 ]16=<30>3.0
8 | A360 0101 602 [SW WASHER,SPRING| 2 16(JIS2 )
9 | A650 0100 600 NIPPLE,GREASE| 2 |A-M6
S12 24 04/07/23



NO. PART NO. PART NAME | Q'ty IDESCRIPTION| FROM  UP TO SERIAL NO. | REMARKS
1 | 3654 2102 000 ROLLER 4
2 [3654 2103 000 SHAFT 4
3 10750 0062 040 BEARING 16 6204
4 136112113011 SEAL 8
5 (07410004 700 (C RING,SNAP 8 [H47
6 [36512111 000 CAP 8
7 [3611 2305 000 NUT 4 |124><27
8 10350 0161 630 [PW WASHER,PLAIN 8 ]16><30>=<3.2
9 [A360 0101 602[SW WASHER,SPRING|] 8 [16
10 | A340 0131 602 NUT 4 |M16
11 | A650 0100 600 NIPPLE,GREASE| 4 |M6
S12 25 04/07/23




NO. PART NO. PART NAME | Q'ty IDESCRIPTION| FROM  UP TO SERIAL NO. | REMARKS
1 |3651 2103 000 ROLLER 6
2 [3651 2107 000 SHAFT 6
3 10750 0062 040 BEARING 12 16204
4 136112113011 SEAL 12
5 (07410004 700 (C RING,SNAP 12 [H47
6 [36512111 000 CAP 12
7 [3611 2305 000 NUT 6 |24><27
8 10350 0161 630 [PW WASHER,PLAIN | 12 [16>=<30>=3.2
9 [A360 0101 602[SW WASHER,SPRING| 12 (16
10 | A340 0131 602 NUT 6 [M16
11 | A650 0100 600 NIPPLE,GREASE| 6 |M6
S12 26 04/07/23



NO. PART NO. PART NAME | Q'ty IDESCRIPTION| FROM  UP TO SERIAL NO. | REMARKS
1 [3667 2201 000 Assy  |ROLLER ASSY 2
2 | 3667 2202 000 ROLLER 2
3 [ 3667 2205 000 SHAFT 2
4 10750 0562 023 BEARING 4 16202DU
5 10741 0103 500|C RING,SNAP 4 |H35
6 0840 0015 357 SEAL 4 |KEY15357
7 13611 2203 000 CAP 4
8 0350 0151 226 |PW WASHER,PLAIN 4 |12>=<26><2.3
9 |H3010112 001|S NUT 2 |M12
10 | A360 0101 202 [SW WASHER,SPRING| 2 |12
11 | 3611 2204 000 NUT 2 |22><23
12 | A650 0100 600 NIPPLE,GREASE| 2 |M6
S12 27 04/07/23




NO. PART NO. PART NAME| Q'ty IDESCRIPTION] FROM  UP TO SERIAL NO. |REMARKS
1 3633 2301 000 Assy IDLER 2
2 [3633 2303 000 ROLLER 2
3 [3633 2305 000 SHAFT 2
4 10750 0562 053 BEARING 4 16205DU
5 [0741 0005 200 |C RING 4 |H52
6 [0840 1305 211 SEAL 4 JUE305211
7 [3611 2303 000 SLEEVE 4 |25%<17
8 [3611 2304 000 CAP 4
9 [0350 0161 630 [PW WASHER 4 116>=<30>=<3.2
10 | A360 0101 602 |SW S-WASHER [ 4 |16
11 | 3611 2305 000 NUT 2 |24>=<27
12 [A300 0116 001 NUT 2 |M16
13 [A650 0100 600 NIPPLE 2 |M6
S12 28 04/07/23




NO. PART NO. PART NAME | Q'ty IDESCRIPTION| FROM  UP TO SERIAL NO. | REMARKS
1 3654 2351 000 FORK 2
2 |3611 2321 000 BOLT 2  [M20><232
3 | A300 0120 001 NUT 2 |[M20
4 [ 3647 2412 000 PIPE 2
S12 29 04/07/23




17 14
15"/
16
NO. PART NO. PART NAME Q'ty IDESCRIPTION| FROM  UP TO SERIAL NO. | REMARKS
1 3668 2501 000 SHAFT 1 NO.6410151 D
1 3667 2501 000 SHAFT 1 NO.6410150
2 0796 0161 815 |DU BUSHING 2 MB1615DU
3 3667 2504 000 COUPLING 1 NO.6410150
4 K110 0108 016 |F BOLT 1 M8>=<16 (4T)
5 3668 2505 000 SUPPORT 1
6 0350 0160 828 |PW WASHER,PLAIN| 1 [8x<28><3.0
7 0830 0200 300|0O RING 1 |G30 NO.6410151 D
8 0750 0562 054 BEARING 2 16205DDU
9 K710 0110 020|F BOLT 4 M10><20 (7T)
10 | 3667 2507 000 BRACKET 1
11 | K710 0108 020 |F BOLT 6 M8>=20 (7T)
12 | F301 0108 000 |F NUT 7 |M8
13 | 3667 2511 000 PULLEY 1
14 | 0571 0007 040 KEY 1 |7><7><40
15 | K710 0608 020 |F BOLT 1 M8><20 2410
16 0350 0160 835 |PW WASHER,PLAIN 1 8x<35x<3.2
17 ]0852 1500 044 |V V-BELT 2 SB44 W800
18 |5201 2319 000 SPRING 1
19 | 3667 2512 000 ARM 1
20 | A650 0100 600 NIPPLE,GREASH 3 |A-M6 NO.6410151 D
20 1 A650 0100 600 NIPPLE,GREASH 2 |A-M6 NO.6410150
21 | 3667 2518 000 PULLEY 1
22 | 0750 0562 044 BEARING 2 16204DDU
23 0740 0002 000 |C RING,SNAP 1 |S20
25 13667 2521 000 PIN 1
26 | 3606 2015 000 BOLT 1 |L=90 M8R
27 13667 2523 000 PIPE 1
28 | 3668 2531 000 SEAL 1 NO.6410169 C
S12 30 06/06/21




NO. PART NO. PART NAME | Q'ty IDESCRIPTION| FROM  UP TO SERIAL NO. | REMARKS
1 3668 3001 000 SUPPORT 1
2 | 3668 3008 000 LEVER 1
3 | 3668 3014 000 LEVER 1
4 [3667 3017 000 LINK 1
5 | 0550 0006 030 PIN spring 1 1630
6 | 3667 3022 000 LINK 1
7 | 3667 3027 000 SUPPORT 1
8 0796 0161 815 (DU BUSHING 6 [BM1615FB
9 | K710 0110 020|F BOLT 4 [M10>=20 (7T)
10 | A650 0100 600 NIPPLE,GREASE| 2 [M6
11 | 3522 4341 000 LINK BALL 2 |RBL8DL
12 | A301 2108 003 NUT 2 |M8L3
13 | 3408 5008 000 JOINT,BALL 2 |RBL8D
14 | A301 0108 003 NUT 6 |M83
15 [F301 0108 000 [F NUT 4 [M8
16 | K710 0108 025 |F BOLT 4 [M8><25 (7T)
17 |5229 3081 000 GRIP 2
18 | A222 0106 020 SCREW 2 |[M6>20
19 | 3667 3041 000 BOLT 2
S12 31 04/07/23



3667 320A 7L—*%7/3I%7 BRAKE EQUIPMENT

- .
e ~_
- .
e
~ ~
/ N\
/ \
;‘ i
||llll'l
G
& 10
X v
/ y P |
5 N /
\’s&@/ /?
S 11— @
2 .
13/%\1\ S~
/@T/
14 f
15
RH| #WRES EIETEZE D Bz & <t wW A B # " &
NO.| PART NO. PART NAME | Q'ty |DESCRIPTION| FROM ~ UP TO SERIAL NO. | REMARKS
1 | 3667 3201 000 [A™4")L PEDAL 1
2 [3308 3023 000]|A4L3°s  |RUBBER 1 |FS2138
3 [0350 0161 630]|PW WASHERPLAIN] 1 |16 x30X 3.0
4 | 05200132 0327ty PIN,SPLIT 1 [32x32
5 |3667 3205 000 |Ay} ROD 1
6 [03500140 818|PW WASHER,PLAIN| 2 [8x18x1.6
7 10520 0125 016 |7)E™Y PIN,SPLIT 1 |25x%x16
8 [36103014 000|72'L—%74¥-|WIRE 1
9 05230108 000[AFy7E"Y [PIN,SNAP 1 |MEUS8
10 [ 3509 3216 000 |27 Yo% SPRING 1
11 | 3667 3208 000 |L/\'— LEVER 1
12 | 3533 1165000 |(4")v7’ GRIP 1
13 [ 5304 3315 000|27°v%" SPRING 1
14 [ 0350 0141 022 |PW WASHER,PLAIN| 1 [10x22x1.6
15 | 0520 0125 020 |7ty PIN,SPLIT 1 |25x20
16 | 3407 3004 000|274 SPRING 1 |#80
17 [ 0562 0108 022 |£574%EY |PIN,CLEVIS 1 |p8x22
S12 —32— 14/04/07




NO. PART NO. PART NAME | Q'ty IDESCRIPTION|[ FROM  UP TO SERIAL NO. | REMARKS
1 [3667 3301 000 LEVER 1
2 103500161 630 |PW WASHER,PLAIN | 1 ]16>=30><3.2
3 | K110 0108 016|F BOLT 1 [M8x>=16 (4T)
4 13667 3305 000 ROD 1
5 10562 0108 022 PIN,CLEVIS 3 |p8x=22
6 |0350 0140 818 |PW WASHER,PLAIN | 3 [8>=<18>=1.6
7 10523 0108 000 PIN,SNAP 3 8
8 [3667 3308 000 LINK 1
9 105200132 032 PIN,SPLIT 1 [3.2%<32
10 | 3667 3311 000 ROD 1
11 | A301 0108 003 NUT 1 [M8@B )
12 15113 3132 000 LINK BALL 1 [RBI8D
13 10691 0012 250 GRIP 1
14 | 3667 3315 000 PIN 1
S12 33 04/07/23




NO. PART NO. PART NAME | Q'ty IDESCRIPTION| FROM  UP TO SERIAL NO. | REMARKS
1 |3667 3501 000| - SEAT 1
2 | 3667 3506 000 PLATE 1
3 |3667 3509 000 PLATE 1
4 | K110 0108 016(F BOLT 6 |M8><16 (4T)
5 13667 3511 000 PIN 1
6 10350 0140 818 [PW WASHER,PLAIN| 1 |8><18x<1.6
7 10523 0108 000 PIN,SNAP 1 |8
8 3667 3515 000 COVER 1
9 |A3510108 002|U U-NUT 2 |M8
10 [ 3667 3516 000 RUBBER 2
11 [ 3667 3517 000 |CR SPONGE 1
S12 34 04/07/23




3669 350A

v—h73I%7 SEAT EQUIPMENT NO. 6410048~

RH| HRES AR mHl & <+ | E &R s % =
i
%

NO. PART NO. PART NAME | Q'ty | DESCRIPTION| R/P| FROM ~ upP TO SERIAL NO. | REMARKS
1 3667 3501 000 |¥-F SEAT 1 ~NO0.6410190 HAITUIE &
1 5310 3551 000 |¥-F SEAT 1 D |[NO.6410191~
2 3669 3505 000 |[7°L—F PLATE 1 ~NO0.6410190
2 3669 3505 001 |[7°L—F PLATE 1 D |NO.6410191~
3 K110 0108 016 |Fi'JLb BOLT 6 |M8x16(4T)

4 3669 3506 000 |[7°L—F PLATE 1
5 A351 0108 002 |UFwb NUT 2 |M8
6 5229 3083 000 |E™V PIN 1 ~NO0.6410190
6 5310 3553 000 |tV PIN 1 D |NO.6410191~
7 0350 0140 818 |PW WASHER 2 |8x18%X1.6
8 0523 0108 000 [RF97°E™Y PIN,SNAP 1 |FEU8
9 3667 3516 000 |5/\'— RUBBER 2 ~NO0.6410190
9 6120 2909 000 |9yav RUBBER 2 D [NO.6410191~
#1)  No.1 @ 36673501000 D> — hE, T8I CF, No.1,No.2,No.6,No.9 &~ MITHEMENRH D 7,

Note) The spare part 36673501000/Seat, No.1 is discontinued product.
The spare part No. 1, 2, 6, and 9 will be replaced as an assembly set.

S12

15/03/16




18

S01— &J|

NO. PART NO. PART NAME | Q'ty [DESCRIPTION| FROM  UP TO SERIAL NO. |REMARKS
S01 [ 3668 9901 000 WAGON . set 1

1 136355201 000 FRAME 1

2 13628 4031 010 INSULATOR 2 [B-17

3 | F301 0108 000 |F NUT 2 |M8

4 136355261 000 HOLDER 2

5 136355267 000 HOLDER 2

6 |[K710 0110 030|F BOLT 16 |M10>=30

7 [3611 4587 000 ASSY PIN 1

8 13611 4593 000 ASSY PIN 1

9 13668 4601 000 PANEL 1

10 | K7100110 025]|F BOLT 6 |M10>=<25

11 ] 0350 0141 022 |PW WASHER,PLAIN] 6 [10>=<22><1.6
12 | K710 0108 025]F BOLT 2 |M8>=25

13 1 0350 0140 822 |PW WASHER 4 18x<22><1.6
14 | F301 0108 000 |F NUT 2 |M8

15 | 3639 4401 001 SIDE GATE 2

16 | 3639 4501 002 BRACKET 1

17 {3639 4502 002 BRACKET 1

18 | K710 0110 025]|F BOLT 10 |M10>=25

19 [3654 4201 000 GATE 1

20 ]3668 4901 000 GUARD 1

21 | K710 0110 020]|F BOLT 7 IM10>20(7T)
22 | F301 0110 000 |F NUT 3 [M10

S12 36 04/07/23



SO01—

NO. PART NO. PART NAME | Q'ty [DESCRIPTION| FROM  UP TO SERIAL NO. |REMARKS
S01 [ 3668 9902 000 WAGON . set 1

1 136355201 000 FRAME 1

2 13628 4031 010 INSULATOR 2 |B-17

3 | F301 0108 000 |F NUT 2 |M8

4 136355261 000 HOLDER 2

5 136355267 000 HOLDER 2

6 |[K710 0110 030|F BOLT 16 |M10>=30

7 13611 4587 000 ASSY PIN 1

8 13611 4593 000 ASSY PIN 1

9 13654 4651 000 PANEL 1

10 | K7100110 025]|F BOLT 6 |M10>=<25

11 ] 0350 0141 022 |PW WASHER,PLAIN] 6 [10>=<22><1.6
12 | K710 0108 025]F BOLT 2 |M8>=25

13 | 0350 0140 822 |PW WASHER 4 18x<22><1.6
14 [F301 0108 000 |F NUT 2 |M8

15 | 3639 4401 001 SIDE GATE 2

16 | 3639 4501 002 BRACKET 1

17 {3639 4502 002 BRACKET 1

18 | K710 0110 025]|F BOLT 10 |M10>=25

19 [3654 4201 000 GATE 1

S12 37 04/07/23



NO. PART NO. PART NAME | Q'ty [IDESCRIPTION| FROM  UP TO SERIAL NO. |REMARKS
1 ]3635 4801 000 ARM 1
2 | 3635 4802 000 ARM 1
3 3611 4607 000 PIPE 4
4 0350 0151 222 |PW WASHER 8 [12%=<22><23
5 10520 0132 025 PIN split 8 [3.2%=<25
6 |0350 0161 630 [PW WASHER 6 |16><30><3.2
7 10520 0132 032 PIN split 6 [32%=<32
8 |3611 4061 300 PLATE 4
9 |3611 4061 400 SPRING 4 [#181
10 [ 3634 4812 000 ROD 2
11 [ 3619 4054 000 ROD 2
12 {3208 3410 000 BUCKLE 6 |M8>50
13 | A301 0108 003 NUT 14 M8 3
14 | A301 2108 003 NUT 6 |M8L3
15 | 0350 0140 818 |PW WASHER 14 [8=<18><1.6
16 |[A301 0108 001 NUT 8 |M8
17 | 0350 0140 818 |PW WASHER 6 |8><18x=<16
18 [ 0520 0125 016 PIN split 6 |25%<16
19 | 0562 0108 025 PIN clevis 4 |p8x<25
20 | 3407 3004 000 SPRING 2 |#34
21 | 3634 4817 000 ARM 1
22 13634 4818 000 ARM 1
23 13611 4635 000 ROD 2
24 | 3611 4071 000 ROD 4 |L-032
25 13518 3041 000 SPRING 4 |#176
26 | 3635 4851 000 ARM 2
27 13635 4856 000 ROD 2
S12 38 04/07/23




82

(0000
I
I

32°18 23 17 19

\:I]j]

> L
.{é\j@

S01— ‘ .
[ F q
T 7t !
14 9 12 6 11 24
36 5 3 30 3828 2113 4 39 \ 262935 16
HHH% \ \ 34 5/1 o t%;g ————
- i \ T\
= [ = fare L
N Ji‘/ﬁ’ w[:élmmalc/ £ . E\'UTQIUKI[!I%@H ——
AT ////j iy 1 =
Ak §
©
// e ET ® o o - Y
NO. PART NO. PART NAME | Q'ty [DESCRIPTION| FROM  UP TO SERIAL NO.] REMARKS
S01 | 3668 500A 000 MARK set 1
3 | 3668 5003 000 MARK 1
4 ] 3668 5004 000 MARK 1
5 |3668 5005 000 MARK 1
6 | 3668 5006 000 MARK 1
7 | 3668 5007 000 MARK 1
8 |3667 5002 000 MARK 1
9 |3667 5008 000 MARK 1
10 | 3667 5009 000 MARK 1
11 | 3667 5011 000 MARK 1
12 | 3667 5051 000 MARK 1
13 | 3667 5061 000 MARK 1
14 3667 5062 000 MARK 1
15 ] 3667 5063 000 MARK 2
16 | 3667 5064 000 MARK 1
17 | 3667 5065 000 MARK 2
18 | 3667 5066 000 MARK 2
19 | 3667 5068 000 MARK 1
20 | 3667 5069 000 MARK 1
21 [ 3667 5072 000 MARK 1
22 | 3667 5073 000 MARK 1
23 | 3649 6026 000 MARK 1
24 | 3649 6027 000 MARK 1
S12 39 04/07/23



T
\

o[g
O \H0ZIIInE E
1 ] ] il

T
\

\

31
231719

|
33

S01— @@’V‘\
( ! | lj /\u"_’“\\ =
— |
14 9 126 ﬁﬁ# 24
36 5 30 38 28 2113 4 39 uu[ 26 29 35 16
i ———— | 34 u i e e
N —— \ | \
B et \ 41 27 \ \ \ \
, = WE o
15 i umuz@md o Buwindon
F " 3| o] =
) .
' Il\l'| \-H ) 20 ©
‘ / (] '? [-] L] [-] o 0 .f_/
/ X
NO. PART NO. PART NAME | Q'ty IDESCRIPTION|] FROM  UP TO SERIAL NO. |REMARKS
25 |3649 6029 000 MARK 1
26 | 3654 6003 000 MARK 4
27 3654 6025 000 MARK 1
28 | 3654 6028 000 MARK 1
29 |3654 6036 000 MARK 1
30 5229 5008 000 - MARK 1
31 35335129 000 MARK 4
32 53055326 000 - MARK 1
33 | 3668 5011 000 - MARK 1
34 3668 5012 000 - MARK 1
35 | 36685013 000 - MARK 1
36 3668 5014 000 - MARK 1
3713668 5015 000 - MARK 1
38 3668 5016 000 - MARK 1
39 13639 6152 000 - MARK 1
40 | 36705115 000 - MARK 1
41 3526 5534 001 - MARK 1
S12 40 07/11/29




S01—
NO. PART NO. PART NAME | Q'ty IDESCRIPTION| FROM  UP TO SERIAL NO.| REMARKS
S01 | 3668 500B 000 MARK set 1
3 | 3668 5003 000 MARK 1
4 | 3668 5004 000 MARK 1
5 |[3668 5005 000 MARK 1
6 | 3668 5006 000 MARK 1
7 | 3668 5007 000 MARK 1
8 |[3667 5002 000 MARK 1
9 |[3667 5008 000 MARK 1
10 | 3667 5009 000 MARK 1
11 ] 3667 5011 000 MARK 1
12 ] 3667 5051 000 MARK 1
13 ] 3667 5061 000 MARK 1
14 | 3667 5062 000 MARK 1
15 | 3667 5063 000 MARK 2
16 | 3667 5064 000 MARK 1
17 | 3667 5065 000 MARK 2
18 | 3667 5066 000 MARK 2
19 | 3667 5068 000 MARK 1
20 | 3667 5069 000 MARK 1
21 | 3667 5072 000 MARK 1
22 | 3667 5073 000 MARK 1
23 [ 3649 6026 000 MARK 1
24 |3649 6027 000 MARK 1
S12 41 04/07/23




S01—
NO. PART NO. PART NAME | Q'ty [DESCRIPTION| FROM  UP TO SERIAL NO. | REMARKS
25 | 3649 6029 000 MARK 1
26 | 3654 6003 000 MARK 4
27 |3654 6023 000 |CE MARK 1
28 | 3654 6025 000 MARK 1
29 | 3654 6028 000 MARK 1
30 | 3654 6036 000 MARK 1
31 |5229 5008 000| - MARK 1
32 35335129 000 MARK 4
33 | 53055326 000| - MARK 1
34 |36705115000| - MARK 1
35 | 3526 5534 001| - MARK 1
S12 42 07/11/29



S01—

NO. PART NO. PART NAME | Q'ty IDESCRIPTION| FROM __ UP TO SERIAL NO.| REMARKS
S01 | 3668 500C 000 MARK set 1
3 13668 5003 000 MARK 1
4 | 3668 5004 000 MARK 1
5 13668 5005 000 MARK 1
6 | 3668 5006 000 MARK 1
713668 5007 000 MARK 1
8 13667 5002 000 MARK 1
9 13667 5008 000 MARK 1
10 | 3667 5009 000 MARK 1
11 [ 3667 5011 000 MARK 1
12 | 3667 5051 000 MARK 1
13 [ 3667 5061 000 MARK 1
14 [ 3667 5062 000 MARK 1
15 | 3667 5063 000 MARK 2
16 | 3667 5064 000 MARK 1
17 13667 5065 000 MARK 2
18 | 3667 5066 000 MARK 2
19 | 3667 5068 000 MARK 1
20 [ 3667 5069 000 MARK 1
21 [ 3667 5072 000 MARK 1
22 | 3667 5073 000 MARK 1
23 | 3649 6026 000 MARK 1
24 | 3649 6027 000 MARK 1
S12 43 04/07/23




S01—

15
NO. | PART NO. PART NAME | Q'ty IDESCRIPTION[ FROM _ UP TO SERIAL NO. | REMARKS
25 |3649 6029 000 MARK 1
26 | 3654 6003 000 MARK 4
27 3654 6023 000 |CE MARK 1
28 |3654 6025 000 MARK 1
29 13654 6028 000 MARK 1
30 | 3654 6036 000 MARK 1
31 [5229 5008 000| - MARK 1
32 13533 5129 000 MARK 4
33 5305 5326 000| - MARK 1
35 ]3526 5351 000| - MARK 2
36 3670 5115000| - MARK 1
37 13526 5534 001| - MARK 1
S12 44 07/11/29



g8 25

182317 19

30 16
SO01—
!
T T \ ‘
=
)

NO. PART NO. PART NAME ' | Q'ty IDESCRIPTION| FROM  UP TO SERIAL NO.| REMARKS
S01 | 3668 500E 000 MARK set 1

3 13668 5003 000 MARK 1

4 ]3668 5004 000 MARK 1

5 13668 5005 000 MARK 1

6 [3668 5006 000 MARK 1

7 3668 5007 000 MARK 1

8 3667 5002 000 MARK 1

9 [3667 5008 000 MARK 1

10 | 3667 5009 000 MARK 1

11 |3667 5011 000 MARK 1

12 | 3667 5051 000 MARK 1

13 | 3659 6212 000 MARK 1

14 (3668 5017 000 MARK 2

15 [ 3668 5018 000 MARK 1

16 [3659 6215 000 MARK 1

17 |3668 5019 000 MARK 2

18 | 3659 6216 000 MARK 2

19 | 3659 6218 000 MARK 1

20 | 3667 5069 000 MARK 1

21 | 3667 5072 000 MARK 1

22 | 3667 5073 000 MARK 1

23 | 3649 6026 000 MARK 1

24 13649 6027 000 MARK 1

S12

D
(63}

04/07/23




25
\

182317 19

/

R

26 30 16

S0 3528 \
T T T X\
=
)
NO. PART NO. PART NAME | Q'ty [DESCRIPTION| FROM  UP TO SERIAL NO. | REMARKS
25 | 3649 6029 000 MARK 1
26 | 3654 6003 000 MARK 4
27 |3654 6023 000 |CE MARK 1
28 | 3654 6025 000 MARK 1
29 | 3654 6028 000 MARK 1
30 | 3654 6036 000 MARK 1
31 |5229 5008 000| - MARK 1
32 35335129 000 MARK 4
33 |3659 6213 000| - MARK 1
34 |3526 5351 000| - MARK 2
35 | 3526 5534 001| - MARK 1
S12 46 07/11/29



kGRS
MANUAL AN
e /
~NO.6410047
NO. PART NO. PART NAME | Q'ty IDESCRIPTION| FROM  UP TO SERIAL NO. | REMARKS
1 3668 5101 000 MANUAL 1
2 0993 0000 030 30 WRENCH 1 NO.6410047
3 3656 6502 000 BAG 1
30 | Z9999 6009 000 SPRAY 1 OPTION
30 |Z9999 6018 000 SPRAY 1 OPTION
30 |Z9999 6016 000 SPRAY 1 |FA-GA OPTION
30 |Z9999 6017 000 SPRAY 1 OPTION
30 |Z9999 6019 000 SPRAY 1 OPTION
30 | Z9999 6014 000 SPRAY 1 OPTION
S12 47 04/07/23




NO. PART NO. PART NAME | Q'ty | DESCRIPTION | FROM _ UP TO SERIAL NO. | REMARKS
1 3668 6002 000 TANK 1

2 5229 6018 000 ADAPTER 1

3 [3667 6016 000 GAUGE 1

4 10833 0001 200 WASHER 1 |M12

5 [73051011 000 PLUG 1 |M12>=125x<15
6 [K110 0108 016]|F BOLT 7 |M8>=16 (4T)
7 13661 6123 000 HOSE 2

8 13667 6019 000 45° ELBOW 2

9 [3655 5126 000 T-JOINT 1 (2091 08

10 |3662 5171 000 BRACKET 1 1172

11 3661 6122 000 ELBOW 1

12 3663 6281 000 CONNECTOR 1 11009 08-06
13 | 3667 6021 000 HOSE 2

14 13661 6119 000 ELBOW 2

15 [3661 6147 000 ELBOW 1

16 | 3667 6025 000 HOSE 1

17 | 3667 6026 000 HOSE 1

18 [3308 2114 000 HOSE BAND 3 |ABA19-28
19 [ 3667 6028 000 COOLER,OIL 1

20 ] 3668 6031 000 PLATE 1

21 | F301 0108 000 |F NUT 1 M8

22 13513 3131 000 CLAMP 2

23 13637 0254 000 CLAMP 3 _|RF250

24 13513 2107 000 CAP 1 |SC47><7A
25 | K700 0106 012|F BOLT 2__|M6><12(4T)
26 | F300 0106 000 |F NUT 2 _|M6

27 13635 5023 000 CLAMP 2

28 |3408 5106 000 CLAMP 2

29 | K700 0106 016|F BOLT 2__|M6><16(4T)
30 0350 0140 618 |PW WASHERPLAIN] 4 [6><18><1.6
31 ]3668 6035 000 HOSE 1

D
(o]

04/07/23




NO. PART NO. PART NAME | Q'ty IDESCRIPTION| FROM  UP TO SERIAL NO.| REMARKS
1 [3667 6101 000 BRACKET 1
2 | K710 0108 020|F BOLT 5 [M8>=20 (7T)
3 [5401 5001 000 HYD.PUMP 1 |NKPU-50-L-02 51
4 | K110 0108 016 |F BOLT 13 |M8>16 (4T)
5 [36676125000| - PULLEY 1
6 | 0350 0151 026 |PW WASHER,PLAIN 1 |10=<26><23
7 | A360 0101 002 |SW WASHER,SPRING| 1 |10
8 |A110 0110016 BOLT 1 [M10>=<16
9 [0852 1300 049|V V-BELT 1 |SB49 W400
10 | 3667 6113 000 ARM 1

11 | K710 0110 016{|F BOLT 1 [M10>=16 (7T)
12 | 3667 6131 000 LINK 1

12-1] 3667 6132 000 BRACKET 1

12-210796 0161 815 |DU BUSHING 2 |16>=<18><15

12-3| A650 0100 600 NIPPLE,GREASE| 1 |A-M6

12-4] 3667 6115 100 LINK 1

12-5]3667 6115 500 LEVER 1

12-6] 0550 0006 030 PIN spring 1 |p6><30

13 10691 0010 251 GRIP 1

14 | 6120 2833 000 STOPPER 1

15 | 3537 1321 000 BRACKET 1

16 | 5305 2406 000 PULLEY 1

17 | 0750 0560 034 BEARING 2 16003DDU

18 | 0741 0003 500 |C RING,SNAP 1 |H35

19 | 0740 0001 700]|C RING,SNAP 1 |S17

21 |3514 6124 000 SPRING 1 [#80

22 |3630 4393 000 BOLT 1 |L=125 M8R
23 [F301 0108 000 |F NUT 4 M8

24 [3611 7303 000 CONNECTOR 2 1009 04

25 [3667 6121 000 HOSE 2

S12 49 04/07/23




NO. PART NO. PART NAME | Q'ty IDESCRIPTION| FROM  UP TO SERIAL NO. | REMARKS
26 |[5108 4821 000 CLAMP 1 |I=550
27 | 3611 7308 000 PLATE 1
28 | 7802 1001 000 ASSY CYLINDER ASSY| 1
29 |[3611 7302 000 ELBOW 2 1034 04
30 [A652 0100 600 NIPPLE,GREASE| 1 [C-M6
31 [ 3634 5035 000 BRACKET 1
32 [3611 7316 000 SHAFT 1
33 [ 0350 0160 828 |PW WASHER,PLAIN | 1 [8>=<28><32
34 | 3635 5045 000 SHAFT 4
35 [K710 0110 025|F BOLT 8 |M10><25 (7T)
36 | 03500130 613 |PW WASHER,PLAIN | 4 ]6>=<13><10
37 | A650 0100 600 NIPPLE,GREASE[ 6 |A-M6
38 | K700 0106 020|F BOLT 1 |M6>=20 (7T)
39 | 3545 6016 000 SHAFT 1
40 | 3639 5021 000 BRACKET 1
41 | 3408 5008 000 JOINT,BALL 2 |RBL8D
42 | A301 0108 003 NUT 2 |M83
43 | 3420 3228 000 BOLT 1
44 | 5305 3104 000 PIPE 1 10><12x>=40
45 | 3537 1325 000 INSULATOR 1
46 | 3513 3131 000 CLAMP 2
47 | 3668 6135 000 BRACKET 1
48 | 3668 6137 000 PLATE 1
49 [A140 0600 820 BOLT 2 [M8>=20
S12 50 04/07/23



5401 5001 =7V Rv4r—Y HYDRAULIC PUMP
NOIS
— N
L {J
J\
. \ AN
\ Y
\
@@
| 26
R HRES BB & B B & =t W H 5 ® s &
NO. PART NO. PART NAME | Q'ty | DESCRIPTION|FroM ~ uP TO SERIAL No] REMARKS
1 | 2958538200814 |17V4v9 1 [8538200814
4 | A544 0706 020 |Oyh)TFYFR L 4 |0131110620
5 | 7958525410311 |4 h #(4v%) 4 8525410311
6 | 0830 0201 400 oYy 1 ]0481151400
7 | 2958525400711 |# 1)L %+y7° 1 8525400711
8 | 0830 1100 180 JOYyvy 1 ]0481000180
9 | 7958525400921 |74)L4 1 |8525400921
10 | 79S9571940151|7°3%° 1 ]9571940151
11 | 0830 1100 120 |OYu4’ 1 |0481000120
12 | 7959514500563 |IvbE—JLL N = 1 ]9514500563
13 | A544 0706 025 |ayh)7+HY%E Lk 1 [0131110625
14 | 0350 0151 628 |E54 H'% 1 |0401150160
15 | 0830 1100 160 |OYv4 1 |0481100160
16| 2958525400131 |7+ Y9 1 /8525400131
17 | 0570 0005 018 |714"—%— 1 |0571200518
18 | 0750 0560 044 |A'7vy 1 |0814106004
19-|.0740 0002 000 |kA7 1 |0461200200
20 | 0840 1020 358 |A4N—Ib 1 8525410511
21 | 0796 0202 320 |DU7"yYa 1 |0851102020
22 | 0741 0004 200 |FA7 1 |0461100420
24 | 7958536800202 |17Y# VT 7YY 1 |8536800202
25 | 0830 1100 080 |OYv%" 1 |0481000080
26 | A050 0108 065 |#' Vb 2 0112350860
27 | 7958585000821 |52 (21 4Y) 1 |8585000821

D) Sy —URRERE, fEETTRE. (IR A RS) TS, MLLTER U TR L 7B T, Ny r—VAS SYHERAEE LV,

S12

14/09/05



NO. PART NO. PART NAME | Q'ty IDESCRIPTION|] FROM  UP TO SERIAL NO. |REMARKS
1 ]3635 7501 000 BOARD 1
2 0562 0110 059 PIN clevis 2 |pl0>=<59
3 |0350 0141 022 [PW WASHER 2 ]10=<22>=<1.6
4 [3635 7511 000 PIN 2
S12 52 04/07/23






